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THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CLIENT AS :

SAMPLE DESCRIPTION : BAMBOO CHARCOAL YARN PBSH.
COLOR : GREY.

MATERIAL COMPONENT : POLYESTER.

SAMPLE RECEIVED : 2011/01/20.

TESTING PERIOD + 2011/01/20 TO 2011/01/25.

SAMPLE SUBMITTED BY

- PLEASE SEE THE NEXT PAGE FOR TEST RESULT(S) ---

Jerry Tung / Supervisor
Signed for and on behalf
SGS Taiwan Limited

Uniess otherwise stated 'he TESU“: showﬁ in thi s test epo1 refer an l\ to fhe sample(s) lested. This tes! repori cannol be reproduced. except in fufl. without pricr written permission of the
Company

This docurmenl 15 issued b\, me Cnmpan, sub iact la its General ‘_ondmons of Service printed nverleaf available on request or accessible al www sgs.comiarms.and conditions hitm and . for
slectronic formiat documenis; subjet! 1o Terms and Conditions for Electronic Documents at www sas comylerms e-gocument.him. Aftention is drawn to the limitation of liabilty indemnification and
jurisdiction issues defined therein. Any holder of this document |s advised that information contained hereorn reflects the Company & findings at (he hme of s iatervention only and within the limns
of Client’s instructions, if any. The Company's sole responsibility is fo its Client and this decument does not exonerale parties 10 a transaction from exercising all their nghts and obligations under
the transaction docUments, This documeni cannot be reproduced except in full withaut prior written approval of the Campany. Any unauthorized alteration fargary or falsification of the content o
appearance of this decument is unlawful and effenders may pe p cuzed ta the mliesr exlent afme faw. .

Ne: 81 KaFaRoaa Mansh Esport Processmg Jone  Kaohmung fansan SO e b = di

& 85 07 12 f . 488 07 011867

Member cf the SGS Group



Chemical Laboratory - Kao.,SGS Taiwan Ltd.

TEST REPORT

REPORT NC B

DATE: 2011/01/25

PAGE: 2 OF 4
TEST RESULT(S) :
TEST ITEM(S) UNIT METHOD MDL | SPEC |RESULT|CONCL.
(%ﬁ)%wgrcvﬂxxss LSS mg/kg {ARTIF!CI:?IEI)_ ]Aog[gg SWEAT | 03 | <0500 | nd. | PASS

SOLUTION)

EXTRACTABLE HEAVY METALS = — = | = =
(LF?QC?DUCT CLASS IL,ll,IV) kg (TESTIﬁ\I%?CSJ-LEUO'?ION w | 02| <100 | nd | PASS
:_FI’E;(?DUCT CLass ) moka| 1 ST'&% oL UroN o | 02 | <0200 | na. | pass
?gi%%%%\; CLASS LILIILIV) makg LTESTI%% 1Sogi-EUOT‘llON 1) il M = =
(CI;D?RF;JP;SCT CLASS ILIILIV) makg (TESTFil% SoLUTION ) 1| 00 | nd | PASS
PRDDUET CLASS moks| restGsowrionn | | | 250 | nd | PASS
EPOR?.')ADLJCT CLASS ILILIV) mglkg {TESTlil% 1S‘fg_ELJOT“ION n | 05| 4% | nd | PASS
%%%AE;-JCT cLass ) mok| oo e g | 05| <100 | nd | pass
?ggg%bm CLASS ILIILIV) mokel 1 ESTlﬁ\I% ?gL?‘?ION 1) 1| 400 | nd | PASS
?Flgg%bm CLASS |) i (TESTIﬁIOG SoLUTION I L il Il i
?PNFIS)%?JgTr CLASS 1,I1,lif) i (TESTIi?SOgLEUOT“ION 1) 1 00 " e
?F’);DongggT CLASS LILILIV) mg/kg (TESTIIiI% SoLuTION | 01| <0190 | nd | PASS
?PRRSCI)E[TLIJ%T CLASS I1,11,1V) mgg (TESTlﬁl% 180(25>_L%0#ION D) = | = i it
'(‘\PRRSC')ESL'J%T Ciass ) moks| o ks y | 02| <0200 | nd. | Pass

Uinfess otherwise stated the rasulls shown in {his tesi regon réfer only 1o the sampie(s) {ested. This test repor cannol be reproduced. except in [ull without prior wiitten pemmission of the

Company
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TEST ITEM(S) UNIT METHOD MDL | SPEC |RESULT | CONCL.

CHROMIUM
(PRODUCT CLASS ILIILIV)

ISO 105-E04

mgka|  TESTING SOLUTION Ii)

0.5 <2.00 n.d. PASS

CHROMIUM
(PRODUCT CLASS )

ISO 105-E04

(TESTING SOLUTION 1)

mg/kg 0.5 <1.00 n.d. PASS

NOTE 1 : ppm = mg/kg

NOTE 2 : n.d. = Not Detected.

NOTE 3 : PRODUCT CLASS | : BABY
PRODUCT CLASS Il : IN DIRECT CONTACT WITH SKIN
PRODUCT CLASS il : NO DIRECT CONTACT WITH SKIN
PRODUCT CLASS IV : DECORATION MATERIAL

NOTE 4 : MDL = METHOD DETECTION LIMIT.

Linless afherwise statad the results shown in this test report refer onty 1o the sampla(s) lested. This test tepor! cannol be reproduced. excep! in full, without priar wniten permissien ¢f the
Compan 7y : i i
This ﬁoclmem Is issued by the Company subject {o its General Conditions of Service phnled overleaf, avallable an lequest or accessidie al www sQs.comiterms _and_conditions.htm and. for
electronic formal decumenis subject |6 Terms and Conditions for Electranic Documents at www sgs.comilerms e-document.fitm. Altention is drawn (o the limitation-of liability indemnification and
junisdiction Ssues defmed therein. &ny holder of this document |s advised that infermatian contained hefeon reflects the Company s fimdings al the time of its infervertion only and within the limits
of Chent's instruciians. if any, The Company s sole responsibility is fa its Chent and this document does not excnerate parties 12 a transaction from exercising 2if their rights and obligations under
Ihe transaction documents. This document cannaf be reproduced except in full. withaut priar written approval of the Company, Any unautharizad alleration. fergery or falsification of the content of
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SAMPLE PHOTO
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** END OF REPORT **
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